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MODEL NO. HM1400

ITEM PART NO. DESCRIPTION QTY NOTE
001 922471-0 Imbuszcsavar M8x50 922471-0   6
003 211109-5 Golyóscsapágy 6201*   1
004 221713-2 Fogaskerék 36 HM1400   1
005 211109-5 Golyóscsapágy 6201*   1
006 331212-7 Tömítés HM1400*   1
007 213460-9 O-gyuru 35 HR5001C + /HK18/HM1   1
008 211206-7 Golyóscsapágy 6202LLB 211206-7   1
009 213202-1 Tömítés 15 HM1200/5100BR/89S   1
010 241648-1 Ventilátorkerék 104 HM1300   1
011 514843-9 Forgórész 220V HM1400   1

INC. 8-13
012 681635-2 Szigetelo alátét 1806B*   1
013 211066-7 Golyóscsapágy 6200LLB 211066-7   1
014 213406-5 O-gyuru 30 213406-5*   1
015 524793-0 Állórész 220V HM1400   1
016 942301-9 Rugós alátét 12 942301-9   1
017 922667-3 Imbuszcsavar M12x45 HM1400   1
018 321560-2 Csapágypersely HM1400   1
019 321557-1 Hajtórúd HM1400*   1
020 212307-4 Tugörgos csapágy 1820 212307-4   1
022 265343-9 Hatlapú csavar M5x80 6910   2
023 321556-3 Forgattyús tengely HM1400   1
024 266009-4 HEX. SOCKET HEAD BOLT M8X18   4
025 254001-2 Ék 4 254001-2*   2
027 315525-4 Csapágyház HM1400   1
028 211359-2 Golyóscsapágy 6205 HM1500   1
029 213354-8 Olajtömítés 25 HM1400   1
030 157648-0 Csapágyház a hajtómuháznál HM1   1

INC. 7
031 221714-0 Fogaskerék 53 HM1400*   1
032 211214-8 Golyóscsapágy 6302*   1
033 315908-8 Csapágyház-fedél HM1400   1
034 323147-6 Kapcsoló csavar  2412/HM1400   1
035 342531-6 Kapcsolókar HM1400   1
036 961011-9 Zárógyuru E-4 9611011-9   1
037 651131-4 Kapcsoló C3D-15MS SR2600*   1
038 181906-2 Kapcsolóház (jobbos + balos) H   1

INC. 52
039 911253-5 Trapézfeju csavar M5x30 911253   3
040 922356-0 Imbuszcsavar M6x35 922356-0   4
042 316385-7 Motorház hátsó burkolata HM140   1
043 253751-6 Lapos Alátét 24 6905B   1
044 159420-6 Motorház HM1400   1
045 953106-2 Csapszegecs 0-5 953106-2   4
046 855573-6 NAME PLATE HM1400   1
047 423137-0 Tömítés HM1400   1
048 687031-2 Kábel-feszültségmentesíto   1
049 911133-5 Trapézfeju csavar M4x18 911133   2
050 685725-3 Szivacsgumi lemez HR5000   1
051 645105-5 Zajszuro kondenzátor 645105-5*   1
052 181906-2 Kapcsolóház (jobbos + balos) H   1

INC. 38
053 922461-3 Imbuszcsavar M8x40 922461-3   4
055 321956-7 Csavarmenetes hüvely HM1400   4
056 421308-3 Vezetopersely HM1400   4
057 682540-6 Kábelvédo 9,3-90 682540-6*   1
058 665883-1 POWER SUPPLY CORD  1.0-2-5.0   1
059 213855-6 O-gyuru 95 HM1400   1
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060 157773-7 CRANK HOUSING   1
061 442009-0 Tömítés 50 a hajtómuháznál HM1   1
062 341397-1 Hajtómuház-fedél 50 (kerek) HM   1
063 911211-1 Trapézfeju csavar M5x12 911211   4
064 181048-2 Szénkefe, CB-155, önkioldó*   1
065 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
066 911216-1 Trapézfeju csavar M5x14 911216   2
067 343891-9 Szénkefetartó-sapka (új) HM140   2
068 213755-0 O-gyuru 75 HM1400/BO0510, új*   1
069 315524-6 Henger HM1400*   1
071 922461-3 Imbuszcsavar M8x40 922461-3   4
072 262034-3 Nylon gyuru 63 HM1400   1
073 253861-9 Lapos távtartó alátét 63 HM140   1
074 331299-9 Szabadonfutó kúpgörgo (új) HM1   1
075 322208-9 Gyurufoglalat (új) HM1400*   1
076 321563-6 Ütoszeg HM1400*   1
077 262039-3 Nylon gyuru 42 HM1400   1
078 213517-6 X-gyuru 40 HM1400*   1
079 213504-5 O-gyuru 40 HM1400   1
080 213754-2 O-gyuru 71 HM1200/1400, HR5000   1
082 266010-9 Imbuszcsavar M8x30 HM1303*   6
083 321961-4 Szerszámfelfogó HM1400   1
084 321788-2 Szerszámtartó HM1400   1
085 231032-8 Nyomórugó 5 HM1400   1
086 216004-4 Acélgolyó 7,9 HR3510/HR3520, H   1
087 322059-0 Kalapács (új) HM1400   1
088 412055-7 Dugattyúgyuru 50 HM1400   1
089 341993-5 Belso gyuru HM1400*   1
090 412055-7 Dugattyúgyuru 50 HM1400   1
091 341993-5 Belso gyuru HM1400*   1
092 321562-8 Dugattyú HM1400   1
093 256128-4 Csapszeg 10 HM1400   1
094 262003-4 Gumi gyuru 6 HM1400/LS1013   2
400 273423-7 GRIP 40   1
402 922451-6 Imbuszcsavar M8x30 922451-6   4
404 783204-6 HEX. WRENCH  6   1
405 798029-5 BULL POINT 30-410   1



SERVICE DRAWING
PAGE 1

MODEL NO. HM1400



SERVICE DRAWING
PAGE 2

MODEL NO. HM1400


